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TEST REPORT

Test Report No. : GTS20190925001-1-1 oo 2
Equipment under Test : Personal Answer Dome
Model /Type : GAMFBP
Listed Models : N/A
Applicant : Trainers Warehouse
Address : 89 Washington Ave., Suite K, Natick, MA 01760-3441.
Manufacturer : Trainers Warehouse
Address : 89 Washington Ave., Suite K, Natick, MA 01760-3441.
Test Result: PASS

The test report merely corresponds to the test sample.
It is not permitted to copy extracts of these test result without the written permission of the test
laboratory.



Report No.: GTS20190925001-1-1 Page 3 of 22

Contents
1. TEST STANDARDS ...ttt ettt sttt e bt s bt e e b e e e sh bt e o ket eehbe e e be e e kbt e et e e e aab e e e abeeeabbeesnbeeesabeesnnes 4
ST 0 1Y 1 TSP OUPPPR 5
2.0, GENEIAI REAPIKS ...t e ettt e e e e e e e ettt et e e e e e e bbbt e e e e e e e e nbnbaeeaaae e s 5
A o (oo [N o B ToT Tt g o 1T I TP PP PP OO PRI 5
ARG T =l (U] oTaqT=T o1 AU g o =T gl =] SO OPPPPPP T ORTTPPPTR 5
2.4. Short description of the Equipment under TeSt (EUT) ......oiiiiiiiiiiiiiiieiieiee e 5
b T = O o] o =T = 111 1 o o =SSR 5
2.6. BIOCK Diagram Of TESE SEIUP ....eeiiuiiiiiiiiiie ittt e et e e e s it e e s nbr e e e s annneee s 6
2.7, SPECIAI ACCESSONES ...teieie ittt ettt ettt ettt e ettt e e s b ettt e sttt e e e s bbb et e sabbe e e e aabb et e e ebbbeeesanbbeeesnnneee s 6
2.8. Related SUDMITEAI(S) / GIANT (S) -..vereeiieeeiiiiiiiiitee ettt et e e e e e et e e e e e s e abbbbe e e e e e e e s anbnbeeeeaaeaean 6
b2 TV, To 13 ox= L1 T 1SS 6
3. TEST ENVIRONMENT ...ttt ettt ettt ettt st e bt s h b et e be e e ehb e e 4m ke e e ehbe e eabe e e bee e smbe e e ebeeesabeesnbeeesabeeannes 7
3.1. Address Of the tESt IADOTALONY ..........eiiiiiiiiee ittt et e e eb e e e s annneee s 7
T ==Y B = V] ) USSR 7
3.3. ENVIrONMENtal CONITIONS ... .vveiiiiiiiiee ettt e e e e e s s e e e s e e s 7
R B =T B B =TTl ] o) 1o o PSSP PP PRI 7
3.5. Statement of the MeasureMeNt UNCEIMAINTY ...........occciiiiiiee e re e e e rr e e e e s s e e eeaeee s 8
3.6. Equipments Used dUING the TEST.....c.ciiuiiiiiiiiiii ettt e s e e s nnneee s 9
4. TEST CONDITIONS AND RESULTS ... ittt ettt sttt e sbe e e smbe e saee e smbessbeeesnbeeenneeas 10
4.1. AC Power ConduCted EMISSION .......vviiiiiiiiieiieee et e s e 10
A = - Yo L= =0 I g 7] o o SRSt 11
4.3, BANUWIAIN TEST....eeeiiiiii ettt e e e et e e e et e e e e e e e e e e e 15
4.4, Band EAge COmMPIANCE TESL .....iiiiiiiiiiiiiie ettt ettt e et e e et e e e e 17
T AN g1 (=TT F= W =T o [T =T =T o1 £ P UERURt 18
5. TEST SETUP PHOTOS OF THE EUT ....oiiiiiiiiiieiiiie ittt ettt sttt snne e nnne e 19

6. EXTERNAL AND INTERNAL PHOTOS OF THE EUT ..ot 20



Report No.: GTS20190925001-1-1 Page 4 of 22

1. TEST STANDARDS

The tests were performed according to following standards:

FCC Rules Part 15.249: Operation within the bands 902 - 928 MHz, 2400 - 2483.5 MHz, 5725 - 5875 MHz,
and 24.0 - 24.25 GHz.

ANSI C63.10:2013 : American National Standard for Testing Unlicensed Wireless Devices

ANSI C63.4: 2014: —American National Standard for Methods of Measurement of Radio-Noise Emissions from
Low-Voltage Electrical and Electronic Equipment in the Range of 9 kHz to 40GHz
Range of 9 kHz to 40GHz
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2. SUMMARY
2.1. General ReAprks
Date of receipt of test sample Sep.25, 2019
Testing commenced on Oct.12, 2019
Testing concluded on Oct.12, 2019
2.2. Product Description
Product Name: Personal Answer Dome
Trade Aprk: /
Model/Type reference: GAMFBP
List Model: /
Power supply: DC 4.5V from battery
Antenna Type Internal Antenna
Operation frequency 2408MHz ~ 2446MHz
Antenna Type: 0 dBi
Modulation Type GFSK
2.3. Equipment Under Test
Power supply system utilised
Power supply voltage 0| 230V /50 Hz 0| 120V / 60Hz
Oj12v DC 0|24V DC
@ | Other (specified in blank below)
DC 4.5V from battery
2.4. Short description of the Equipment under Test (EUT)
This is a Personal Answer Dome
2.5. EUT operation mode
Channel Frequency Channel Frequency
1 2408MHz 21 2428
2 2409MHz 22 2429
3 2410MHz 23 2430
19 2426 38 2445MHz
20 2427 39 2446MHz
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2.6. Block Diagram of Test Setup

EUT

DC 4.5V

2.7. Special Accessories

Manufacturer Description Model Serial Number Certificate
N/A N/A N/A N/A N/A

2.8. Related Submittal(s) / Grant (s)

This submittal(s) (test report) is intended for FCC ID:PKX-GAMFBP filing to comply with Section 15.249 of the
FCC Part 15, Subpart C Rules.

2.9. Modifications

No modifications were implemented to meet testing criteria.
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3. TEST ENVIRONMENT

3.1. Address of the test laboratory

Shenzhen Global Test Service Co.,Ltd.
No0.7-101 and 8A-104, Building 7 and 8, DCC Cultural and Creative Garden, No.98, Pingxin North Road,
Shangmugu Community, Pinghu Street, Longgang District, Shenzhen, Guangdong

3.2. Test Facility

The test facility is recognized, certified, or accredited by the following organizations:

CNAS (No. CNAS L8169)

Shenzhen Global Test Service Co., Ltd. has been assessed and proved to be in compliance with CNAS-CL01

Accreditation Criteria for Testing and Calibration Laboratories (identical to ISO/IEC 17025: 2017 General
Requirements) for the Competence of Testing and Calibration Laboratories.

A2LA (Certificate No. 4758.01)
Shenzhen Global Test Service Co., Ltd. has been assessed by the American Association for Laboratory
Accreditation (A2LA). Certificate No. 4758.01.

3.3. Environmental conditions

During the measurement the environmental conditions were within the listed ranges:

Temperature: 15-35°C
Humidity: 30-60 %
Atmospheric pressure: 950-1050mbar

3.4. Test Description

Test Items Test Requirement Result
Conducted Emissions 15.207 N/A
Radiated Emissions 15.205(a)/15.209/15.249(d) PASS
Bandwidth 15.249 PASS
Emissions from out of band 15.249 PASS
Antenna Requirement 15.203 PASS

Remark:

1. The measurement uncertainty is not included in the test result.

2. NA = Not Applicable; NP = Not Performed

Preliminary tests were performed in different data rate to find the worst radiated emission. The data rate
shown in the table below is the worst-case rate with respect to the specific test item. Investigation has been
done on all the possible configurations for searching the worst cases. The following table is a list of the test
modes shown in this test report.
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3.5. Statement of the measurement uncertainty

The data and results referenced in this document are true and accurate. The reader is cautioned that there
may be errors within the calibration limits of the equipment and facilities. The measurement uncertainty was
calculated for all measurements listed in this test report acc. to CISPR 16 - 4 ,Specification for radio
disturbance and immunity measuring apparatus and methods — Part 4: Uncertainty in EMC
Measurements® and is documented in the Shenzhen Global Test Service Co.,Ltd quality system acc. to DIN
EN ISO/IEC 17025. Furthermore, component and process variability of devices similar to that tested may
result in additional deviation. The manufacturer has the sole responsibility of continued compliance of the
device.

Hereafter the best measurement capability for Shenzhen GTS laboratory is reported:

Test Range Mjﬁsgrzzri?ﬁ;t Notes
Radiated Emission 30~1000MHz 4.10 dB (1)
Radiated Emission 1~18GHz 4.32dB (1)
Radiated Emission 18-40GHz 5.54 dB Q)
Conducted Disturbance 0.15~30MHz 3.12dB (1)

(1) This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.
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3.6. Equipments Used during the Test
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. . Calibration Calibration
Test Equipment Manufacturer Model No. Serial No. Date Due Date
LISN R&S ENV216 3560.6550.08 2019/09/28 2020/09/27
LISN R&S ESH2-75 893606/008 2019/09/27 2020/09/26
By-log Antenna SCHWARZBECK VULB9163 000976 2019/09/29 2020/09/28
EMI Test Receiver R&S ESCI 101102 2019/09/26 2020/09/25
Spectrum Analyzer Agilent N9020A MY48010425 2019/09/17 2020/09/16
Spectrum Analyzer R&S FSV40-N 101800 2019/09/17 | 2020/09/16
Controller EM Electronics Co”t{‘(’)'(')%r EM N/A 2019/09/21 | 2020/09/20
Double Ridged Horn
Antenna SCHWARZBECK BBHA 9120D 01622 2019/09/19 2020/09/18
(1~18GHz)
Double Ridged Hom | oo e Schwarz HF907 100265 2019/09/19 | 2020/09/18
Antenna
Active Loop Antenna | SCHWARZBECK FMzZB1519 1519-037 2019/09/19 2020/09/18
Horn Antenna
ET 11 00086467 2018/12/29 2019/12/28
(18GHz~40GHz) S 3116
Amplifier
EMCI EMC265404 980028 2019/09/18 2020/09/17
(26.5GHz~40GHz) ¢ €2654045
Amplifier
P EMCI EMCO12645SE | 980355 2019/09/19 | 2020/09/18
(0.1GHz~26.5GHz)
Temperature/Humidi Gangxing CTH-608 02 2019/09/20 | 2020/09/19
ty Meter
9SH10-
High-Pass Filter K&L 2700/X12750- N/A 2019/09/20 2020/09/19
0O/0
41H10-
High-Pass Filter K&L 1375/U12750- N/A 2019/09/20 2020/09/19
O/O
Data i‘;‘?g's'“on Agilent U2531A TW53323507 | 2019/09/20 | 2020/09/19
Power Sensor Agilent U2021XA MY5365004 2019/09/20 2020/09/19
RF Cable HUBER+SUHNER RG214 N/A 2019/09/20 2020/09/19
Broadband Antenna | SCHWARZBECK VULB 9163 00976 2019/09/29 2020/09/28
Conducted ES-K1 V171 N/A N/A N/A
Emission
Radiated Emission JS32-RE V2.5.0.9 N/A N/A N/A

Note: The Cal.Interval was one year.
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4, TEST CONDITIONS AND RESULTS
4.1. AC Power Conducted Emission

TEST CONFIGURATION

Vert. reference
plane

/ EMI receiver
e

oY
LISN / ¥

Reference ground plane

TEST PROCEDURE

1 The equipment was set up as per the test configuration to simulate typical actual usage per the user’s
manual. The EUT is a tabletop system, a wooden table with a height of 0.8 meters is used and is placed on
the ground plane as per ANSI C63.10-2013.

2 Support equipment, if needed, was placed as per ANSI C63.10-2013

3 All I/O cables were positioned to simulate typical actual usage as per ANSI C63.10-2013

4 The EUT received DC 5V power from adapter, the adapter received AC120V/60Hz and AC 240V/60Hz
power through a Line Impedance Stabilization Network (LISN) which supplied power source and was
grounded to the ground plane.

5 All support equipments received AC power from a second LISN, if any.

6 The EUT test program was started. Emissions were measured on each current carrying line of the EUT
using a spectrum Analyzer / Receiver connected to the LISN powering the EUT.The LISN has two
monitoring points: Line 1 (Hot Side) and Line 2 (Neutral Side). Two scans were taken: one with Line 1
connected to Analyzer / Receiver and Line 2 connected to a 50 ohm load; the second scan had Line 1
connected to a 50 ohm load and Line 2 connected to the Analyzer / Receiver.

7 Analyzer / Receiver scanned from 150 KHz to 30MHz for emissions in each of the test modes.

8 During the above scans, the emissions were maximized by cable manipulation.

AC Power Conducted Emission Limit

For intentional device, according to § 15.207(a) AC Power Conducted Emission Limits is as following :

Limit (dBuV)
Frequency range (MHz) Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

* Decreases with the logarithm of the frequency.

TEST RESULTS

There is no need for conduction emissions test, because the power supply of the EUT is dry battery only.
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4.2. Radiated Emission

TEST CONFIGURATION

Frequency range 9 KHz — 30MHz

Turntable Loop antenna

EUT J—— 3m ——»

Test
0.8 m Receiver
S
I_EI_I
Ground Plane Coaxial Cable

Frequency range 30MHz — 1000MHz

] T
- 3m —_—
Turntable
\ EUT 1mto 4m
Test \
Receiver 0.8m
[ |

| 7
Ground Plane E Coaxial Cable

Frequency range above 1GHz-25GHz

ITmbo 4 m

Antanna
AE EU T l L

f [ ] -
R
15“ CImn

Turntable

‘ - Ground Plane

J Measurement [
Above 1GHz &‘.ll"ll'ﬂ' |r|5':r|_|mer|t 1 Oy0 Im—

Control Room
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TEST PROCEDURE

The EUT was placed on a turn table which is 0.8m above ground plane when testing frequency range 9 KHz —
1GHz;the EUT was placed on a turn table which is 1.5m above ground plane when testing frequency range
1GHz — 25GHz.

Maximum procedure was performed by raising the receiving antenna from 1m to 4m and rotating the turn
table from 0° to 360° to acquire the highest emissions from EUT.

And also, each emission was to be maximized by changing the polarization of receiving antenna both
horizontal and vertical.

Repeat above procedures until all frequency measurements have been completed.

Radiated emission test frequency band from 9KHz to 25GHz.

The distance between test antenna and EUT as following table states:

Test Frequency range Test Antenna Type Test Distance
9KHz-30MHz Active Loop Antenna 3
30MHz-1GHz Ultra-Broadband Antenna 3
1GHz-18GHz Double Ridged Horn Antenna 3
18GHz-25GHz Horn Anternna 1

Setting test receiver/spectrum as following table states:

Test Frequency range Test Receiver/Spectrum Setting Detector
9KHz-150KHz RBW=200Hz/VBW=3KHz,Sweep time=Auto QP
150KHz-30MHz RBW=9KHz/VBW=100KHz,Sweep time=Auto QP
30MHz-1GHz RBW=120KHz/VBW=1000KHz,Sweep time=Auto QP

Peak Value: RBW=1MHz/VBW=3MHz,
Sweep time=Auto
Average Value: RBW=1MHz/VBW=10Hz,
Sweep time=Auto

1GHz-40GHz Peak

Field Strength Calculation

The field strength is calculated by adding the Antenna Factor and Cable Factor and subtracting the Amplifier Gain
and Duty Cycle Correction Factor(if any) from the measured reading. The basic equation with a sample calculation is as
follows:

FS=RA+AF+CL - AG

Where FS = Field Strength CL = Cable Attenuation Factor (Cable Loss)

RA = Reading Amplitude AG = Amplifier Gain

AF = Antenna Factor

Transd=AF +CL-AG

RADIATION LIMIT

For intentional device, according to § 15.209(a), the general requirement of field strength of radiated emission
from intentional radiators at a distance of 3 meters shall not exceed the following table. According to §
15.247(d), in any 100kHz bandwidth outside the frequency band in which the EUT is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20dB below that in the100kHz
bandwidth within the band that contains the highest level of desired power.

The pre-test have done for the EUT in three axes and found the worst emission at position shown in test setup
photos.

Frequency (MHz) Distance Radiated (dBpV/m) Radiated (pV/m)
(Meters)

0.009-0.49 3 20log(2400/F(KHz))+40log(300/3) 2400/F(KHz)

0.49-1.705 3 20log(24000/F(KHz))+ 40log(30/3) 24000/F(KHz)
1.705-30 3 20log(30)+ 40log(30/3) 30
30-88 3 40.0 100
88-216 3 43.5 150
216-960 3 46.0 200
Above 960 3 54.0 500
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TEST RESULTS
For 30MHz-1GHz
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Horizontal

Test Graph

L]

]

40

Loyl jesitiom|

—

[- e

it —_—

Tl

i AV Deilecion

Froquericy{Hr]

1 51,3400 40,32 1511 253 40,00 1479 | 100 T3 PK Horizonla | PASS
2z 1065300 3944 -1G.98 2248 43,50 21.02 100 3 FPK Horizonla | PASS
3 211.8750 40,38 -16.24 24,14 43,50 19,36 100 132 FK Horizonta | PASS
4 328.7300 38,27 -13.33 2554 446,00 20,06 100 A58 FK Horizonta | PASS
5 5824150 A0.47 -7.88 3248 A46.00 13.52 100 118 FH Horzonta | FASS
& B32 6750 42,41 417 38,24 46,00 7.76 100 192 PK Horizonla | PASS
Vertical
Test Graph
L T T T T T
» | | | | |
- 4
.- 5
E |
ﬁ A0 i
i ! .
e 1 1 1 |
w0 { - i b
R | | | | | | |
oA 1A
— 0P Lim# - Froguency{Hr]
& P Destecior & AV Detectn
1 44 DESO 40,43 1499 | 2544 40,00 1466 | 100 143 PK Verical | PASS
Fi 1080550 40,20 -16.99 2321 43,50 20,29 100 258 FPK Vartical PASS
3 15959, 7500 3363 =16.51 23,12 43,50 20,38 100 2 FK Vertical PASS
4 277200 41.98 -14.20 2778 44,00 18.22 100 v K Vartcal PASS
5 ABT 3550 A0 62 -10.27 3035 46,00 15,65 100 174 PK Verbcal PASS
L] E12.3050 41,73 -4 83 36,80 46,00 9.20 100 237 FK Vertal PASS

Note:

1. Pre-scan all modes and recorded the worst case results in this report.

2. Emission level (dBuV/m) = Meter Reading+ antenna Factor+ cable loss- preamp factor
3. Margin value = Limits-Emission level
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For 1GHz to 25GHz

Page 14 of 22

Frequency | Reading | Antenna | Preamp | cable Corre_cted Limit | Aprgin ReAprk Polar
Amplitude | (dBuy | (dB) (H/V)
(MHz) (dBpV) Factor factor loss (dBpVim) | Vim)
(dB) (dB) (dB)
Low channel(2408MHz)
2408 84.51 37.92 30.59 5.67 97.51 114 | -16.49 Pk Vertical
2408 76.23 37.92 30.59 5.67 89.23 94 -4.77 AV Vertical
4816 45.79 32.44 30.25 7.95 55.93 74 -18.07 Pk Vertical
4816 35.17 32.44 30.25 7.95 45.31 54 -8.69 AV Vertical
2408 79.65 38.01 30.61 5.62 92.67 114 | -21.33 Pk Horizontal
2408 68.51 38.01 30.61 5.62 81.53 94 -12.47 AV Horizontal
4816 38.95 32.44 30.25 7.95 49.09 74 -24.91 Pk Horizontal
4816 30.63 32.44 30.25 7.95 40.77 54 -13.23 AV Horizontal
Middle channel(2427MHz)
2427 84.35 37.84 30.54 5.73 97.38 114 | -16.62 Pk Vertical
2427 75.95 37.84 30.54 5.73 88.98 94 -5.02 AV Vertical
4854 45.08 32.52 30.31 8.12 55.41 74 -18.59 Pk Vertical
4854 35.47 32.52 30.31 8.12 45.8 54 -8.2 AV Vertical
2427 78.78 37.84 30.54 5.73 91.81 114 | -22.19 Pk Horizontal
2427 70.24 37.84 30.54 5.73 83.27 94 -10.73 AV Horizontal
4854 40.78 32.52 30.31 8.12 51.11 74 -22.89 Pk Horizontal
4854 314 32.52 30.31 8.12 41.73 54 -12.27 AV Horizontal
High channel(2446MHz)
2446 85.87 37.62 30.49 5.84 98.84 114 | -15.16 Pk Vertical
2446 76.65 37.62 30.49 5.84 89.62 94 -4.38 AV Vertical
4892 44.77 32.68 30.27 7.88 55.06 74 -18.94 Pk Vertical
4892 34.69 32.68 30.27 7.88 44.98 54 -9.02 AV Vertical
2446 77.95 37.62 30.49 5.84 90.92 114 | -23.08 Pk Horizontal
2446 67.65 37.62 30.49 5.84 80.62 94 -13.38 AV Horizontal
4892 41.07 32.68 30.27 7.88 51.36 74 -22.64 Pk Horizontal
4892 31.18 32.68 30.27 7.88 41.47 54 -12.53 AV Horizontal
NOTE:

Corrected Amplitude=Reading+ Antenna Factor+cable loss-Preamp factor
Aprgin= Absolute Level — Limit
The amplitude of spurious emissions which are attenuated by more than 20dB below the
permissible value has not to be reported.
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4.3. Bandwidth test

TEST PROCEDURE

a. the EUT was placed on a turn table which is 1.5m above ground plane when testing frequency range 1GHz
— 25GHz

b.Spectrum Setting:RBW=27KHz, VBW = RBW, Sweep=Auto.

Test setup

Semi-Anechoic Chamber

I

ITmilo4dm

l Aptanna
AE]/ BT} 2 A -

f ]

— M —
150 cm —_
Turntable

‘ ‘ep-  Ground Plane

o

=

<
J Measurement o
Above 1GHz only Instrument [Controlleg——
]

Control Room

Test data:
Channel Frequency 20dB Bandwidth Result
(MHz) (MH2z)
2408 1.0695 Pass
2427 1.0645 Pass
2446 1.0852 Pass

Test plot as follows:

. Keysight Spectrum Analyzer - Occupied BW

[= ] & 5]
( RF 500 A | SENSE:INT| [ ALIGN AUTO  [12:55:30 PMOct 12,2019
Ref Value 106.99 dBuV Center Freq: 2.408000000 GHz Radio Std: None OB T
G Trig: Free Run Avg|Hold:>10/110
#IFGain:Low #Atten: 10 dB Radio Device: BTS RefValue
106.99 dBpV
| essaasssmnassmas |
Attenuation
[10 dB]
||

Scale/Div|
10.0 dB

Ref 106.99 dBpV

Center 2.408 GHz Span 3 MHz
Res BW 27 kHz VBW 270 kHz Sweep 4.933 ms

Occupied Bandwidth Total Power 92.6 dBuv

1.0695 MHz

Transmit Freq Error -74.265 kHz % of OBW Power 99.00 %
x dB Bandwidth 1.083 MHz x dB -20.00 dB
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e Keysight Spectrum Analyzer - Occupied BW EE=
0 A [ SENSE:INT] ALIGN AUTO _ [12:58:58 PMOct 12,2019
Center Freq 2.408000000 GHz Center Freq: 2.408000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 10 dB Radio Device: BTS

Ref 106.99 dBpv

Center Freq
2.408000000 GHz

Center 2.427 GHz
Res BW 27 kHz VBW 270 kHz

Occupied Bandwidth Total Power 85.9 dBpvV

1.0645 MHz FreqOffset
Transmit Freq Error -74.981 kHz % of OBW Power  99.00 % OGH
x dB Bandwidth 1.080 MHz xdB -20.00 dB

IMSG STATUS

. Keysight Spectrum Analyzer - Occupied BW
d RL RF 500 A | SENSE:INT] [ ALIGN AUTO _ [12:57:30 PMOct 12,2019
Center Freq 2.446000000 GHz Center Freq: 2.446000000 GHz Radio $td: None
= Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 10 dB

Trace/Detector

Radio Device: BTS

Ref 106.99 dBpV

Clear Write

Average

Max Hold

Center 2.446 GHz Span 3 MHz
Res BW 27 kHz VBW 270 kHz Sweep 4.933 ms Min Hold

Occupied Bandwidth Total Power 87.1 dBuv
1.0852 MHz Detector

Average >

Transmit Freq Error -81.234 kHz % of OBW Power 99.00 % Auto Man
x dB Bandwidth 1.068 MHz x dB -20.00 dB

|
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4.4. Band Edge Compliance Test

Limits

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
intentional radiator is operating, the radio frequency power that is produced by the intentional radiator shall be
at least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF con-ducted or a radiated measurement.

Test setup

The EUT was placed on a turn table which was 1.5 m above the ground. The turn table can rotate 360
degrees to determine the position of the maximum emission level. The EUT was set 3 m away from the
receiving antenna which was mounted on an antenna tower. The measuring antenna moved up and down to
find out the maximum emission level. It moved from 1 m to 4 m for both horizontal and vertical polarizations.
Set to span from the lowest frequency generated in the device up to and including the tenth harmonic of the
highest fundamental frequency

The bandwidth of the Spectrum’s VBW is set at 3MHz and RBW is set at 1MHz for peak emissions
measurement above 1GHz and 1MHz RBW, 10Hz VBW for average emissions measure. For all test, used
peak detector.

Note: If the PK measured levels comply with average limit, then the average level were deemed to comply
with average limit.

For radiated test as follows:

EUT : Personal Answer Dome Model Name : GAMFBP
Temperature : 25 °C Relative Humidity : |54%
Pressure : 1010hPa Test Voltage : DC 4.5V
Test Mode : GFSK
Meter | Antenna | Preamp | cable | Emission | .. . .
Frequency Reading | Factor factor loss Level Limits | Aprgin
Type
(MHz) @Bpv) | @) | @) | (@B) | (@BRV/m | (dBu g
) V/m)
2390 37.57 37.88 30.45 | 5.63 50.63 74 | -23.37 peak Vertical
2390 26.49 37.88 30.45 5.63 39.55 54 -14.45 peak Horizontal
2483.5 39.39 37.45 30.38 5.71 52.17 74 -21.83 peak Vertical
2483.5 37.57 37.45 30.38 571 50.35 54 -3.65 peak Horizontal

If the PK measured levels comply with average limit, then the average level were deemed to comply with

average limit.
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4.5. Antenna Requirements

Limits

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be designed to
ensure that no antenna other than that furnished by the responsible party shall be used with the device. The
use of a permanently attached antenna or of an antenna that uses a unique coupling to the intentional radiator
shall be considered sufficient to comply with the provisions of this section. The manufacturer may design the
unit so that a broken antenna can be replaced by the user, but the use of a standard antenna jack or electrical
connector is prohibited

Result

The antenna used for this product is Internal antenna and that no antenna other than that furnished by the
responsible party shall be used with the device, the maximum peak gain of the transmit antenna is only 0 dBi.
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5. TEST SETUP PHOTOS OF THE EUT
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6. EXTERNAL AND INTERNAL PHOTOS OF THE EUT
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